
 

  

 

 

MARCH 2021 

 

 

CHAPTER 94 MUNICIPAL WASTELOAD MANAGEMENT REPORT 

CALENDAR YEAR 2020 

 

AND  

 

SEMI-ANNUAL REPORT ON CONSENT DECREE IMPLEMENTATION 

JULY 1, 2020 TO DECEMBER 31, 2020 

 

FOR 

 

CAPITAL REGION WATER 

3003 NORTH FRONT STREET 

HARRISBURG, PA 17110 

 

 

 

 

 





 

i 

Table of Contents  

Section 1 Wastewater Treatment Plant ............................................................................ 1-1 

1.A Introduction ................................................................................................................................................................ 1-1 

1.B Hydraulic Loading .................................................................................................................................................... 1-1 
[...]
30,358 27,979 19,050

April 23,056 24,862 29,904 27,176 19,913

20,457 18,171 29,315

February 21,365 26,493 26,188 27,350 22,920

July 23,567 20,978 21,572 20,853 26,013

June 24,993 21,601 29,987 22,145 20,245

May 28,409 24,113

August 18,103 20,306 21,167 18,068 30,294

25,294 23,459 25,663

November 20,740 22,048 23,315 22,062 29,307

October 21,005 20,799 21,283 18,640 27,458

September 21,665 20,766

Max Mo Avg 28,409 26,910 30,358 30,279 39,076

December 21,837 24,449 24,117 22,562 39,076

12 12

Load/EDU 0.238 0.247 0.261 0.176 0.225

Existing EDUs 95,833 93,519 96,759 133,333 113,889

Proj. Annual Avg

Max : Avg Ratio 1.25 1.17 1.20 1.29 1.52

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 24,242 24,436 24,533 24,608 24,651

31,541 31,637 31,693

New EDU Load

23.0 23.18

28.4 28.628.2

Projected BOD5 Loads for Next Five Years (lbs/day)

2021 2022 2023 2024 2025

Projected Flows for Next Five Years (MGD)

2021 2022 2023 2024 2025

2020

Facility Name:

Proj. Overload? NO NO NO NO NO

Proj. Max Avg 31,167 31,416

Future Organic Design Capacity: lbs BOD5/day

NOUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? NO

68,527

Year:

Existing Organic Design Capacity: lbs BOD5/day

Year:

28.6

MGD

28.7

December

Month

January

February

March

April

May

Total Monthly Precipitation for Past Five Years (Inches)

2016 2017 2018 2019 2020

June

July

August

September

October

November

Show Precipitation Data on Hydraulic Graph?

12 12 12 12 12 12 12 12

193.000 194.000 97.000 75.000 43.000

New EDUs

Proj. Overload?

Proj. Max 3-Mo Avg

2.4Persons/EDU:

PADEP Chapter 94 Spreadsheet

Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita87.8 93.1 124.0 76.9 71.3 0.099 0.103 0.109 0.073 0.094

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

45



0
.0

0
.2

0
.4

0
.6

0
.8

1
.0

1
.2

05

1
0

1
5

2
0

2
5

3
0

3
5

4
0

4
5

5
0

Jan 2016

Apr 2016

Jul 2016

Oct 2016

Jan 2017

Apr 2017

Jul 2017

Oct 2017

Jan 2018

Apr 2018

Jul 2018

Oct 2018

Jan 2019

Apr 2019

Jul 2019

Oct 2019

Jan 2020

Apr 2020

Jul 2020

Oct 2020

Jan 2021

Apr 2021

Jul 2021

Oct 2021

Jan 2022

Apr 2022

Jul 2022

Oct 2022

Jan 2023

Apr 2023

Jul 2023

Oct 2023

Jan 2024

Apr 2024

Jul 2024

Oct 2024

Jan 2025

Apr 2025

Jul 2025
5
-Y

e
a
r 

M
e
a
s
u

re
d

 a
n

d
 P

ro
je

c
te

d
 H

y
d

ra
u

li
c
 L

o
a
d

s

A
v
e

ra
g

e
 F

lo
w

s
H

y
d

ra
u

lic
 D

e
s
ig

n
 C

a
p

a
c
it
y

3
-M

o
n

th
 M

a
x
 F

lo
w

s

M
G

D
P

re
c
ip

 
(i
n
)

H
a

rr
is

b
u

rg
 A

d
v
a

n
c

e
d

 W
a

s
e

tw
a

te
r 

T
re

a
tm

e
n

t 
F

a
c

il
it

y
, 

P
A

0
0

2
7

1
9

7





Permit No.:

Annual Avg 22,768 23,058

Month

Monthly Average BOD5 Loads for Past Five Years (lbs/day)

2016

January 22,305 23,374 27,238 26,224 22,346

26,175 26,910

PA0027197

Reporting Year:

Annual Avg

April

21.3

Month

14.9 20.1 39.8 21.8

21.8 19.3

19.8 34.0

19.6

May

21.9

March

20.5 22.6

Exist. Overload? NO NO NO NO NO

20.8

29.3 17.4

November

December

Max 3-Mo Avg

Max : Avg Ratio

31.9 34.6 23.4

20.2

15.0

16.6

14.6

14.8

171.2

1.11 1.41

Harrisburg Advanced Wasetwater Treatment Facility

21.6

21.1 22.4

Monthly Average Flows for Past Five Years (MGD)

2020

21.8

21.8

22.9

23.2

24.1

1.20

96,759.3 133,333.3 113,888.9

18.3

27.6

24.4

20.9 28.8 24.6 19.5

1.13

93,518.5

16.2 32.6 22.8

19.1

15.2

19.4

15.7

20.5

210.8 223.5

23.6

2019

184.5

31.9

31.0

26.1

1.29

95,833.3

17.6

16.4

31.5

34.7 18.7 33.8 32.3

17.5

19.0

27.5

19.4

2017 2018 2019 2020

Existing EDUs

Flow/EDU (GPD)

New EDUs

23.5

September

October

February

August 19.3 27.6

297.6

26.5 32.0

19.3

June

July

24.8 26.3

March 27,938 30,279 22,021

0.18 0.18 0.09 0.07 0.04

23.27 23.34 23.38

New EDU Flow

January

2016 2017 2018

30,358 27,979 19,050

April 23,056 24,862 29,904 27,176 19,913

20,457 18,171 29,315

February 21,365 26,493 26,188 27,350 22,920

July 23,567 20,978 21,572 20,853 26,013

June 24,993 21,601 29,987 22,145 20,245

May 28,409 24,113

August 18,103 20,306 21,167 18,068 30,294

25,294 23,459 25,663

November 20,740 22,048 23,315 22,062 29,307

October 21,005 20,799 21,283 18,640 27,458

September 21,665 20,766

Max Mo Avg 28,409 26,910 30,358 30,279 39,076

December 21,837 24,449 24,117 22,562 39,076

12 12

Load/EDU 0.238 0.247 0.261 0.176 0.225

Existing EDUs 95,833 93,519 96,759 133,333 113,889

Proj. Annual Avg

Max : Avg Ratio 1.25 1.17 1.20 1.29 1.52

NO NO NO NO NO

Exist. Overload? NO NO NO NO NO

Proj. Annual Avg 24,242 24,436 24,533 24,608 24,651

31,541 31,637 31,693

New EDU Load

23.0 23.18

28.4 28.628.2

Projected BOD5 Loads for Next Five Years (lbs/day)

2021 2022 2023 2024 2025

Projected Flows for Next Five Years (MGD)

2021 2022 2023 2024 2025

2020

Facility Name:

Proj. Overload? NO NO NO NO NO

Proj. Max Avg 31,167 31,416

Future Organic Design Capacity: lbs BOD5/day

NOUpgrade Planned in Next 5 Years? Upgrade Planned in Next 5 Years? NO

68,527

Year:

Existing Organic Design Capacity: lbs BOD5/day

Year:

28.6

MGD

28.7

December

Month

January

February

March

April

May

Total Monthly Precipitation for Past Five Years (Inches)

2016 2017 2018 2019 2020

June

July

August

September

October

November

Show Precipitation Data on Hydraulic Graph?

12 12 12 12 12 12 12 12

193.000 194.000 97.000 75.000 43.000

New EDUs

Proj. Overload?

Proj. Max 3-Mo Avg

2.4Persons/EDU:

PADEP Chapter 94 Spreadsheet

Sewage Treatment Plants

Flow/Capita (GPD) Load/Capita87.8 93.1 124.0 76.9 71.3 0.099 0.103 0.109 0.073 0.094

MGDExisting Hydraulic Design Capacity:

Future Hydraulic Design Capacity:

45



0

1
0
,0

0
0

2
0
,0

0
0

3
0
,0

0
0

4
0
,0

0
0

5
0
,0

0
0

6
0
,0

0
0

7
0
,0

0
0

8
0
,0

0
0

Jan 2016

Apr 2016

Jul 2016

Oct 2016

Jan 2017

Apr 2017

Jul 2017

Oct 2017

Jan 2018

Apr 2018

Jul 2018

Oct 2018

Jan 2019

Apr 2019

Jul 2019

Oct 2019

Jan 2020

Apr 2020

Jul 2020

Oct 2020

Jan 2021

Apr 2021

Jul 2021

Oct 2021

Jan 2022

Apr 2022

Jul 2022

Oct 2022

Jan 2023

Apr 2023

Jul 2023

Oct 2023

Jan 2024

Apr 2024

Jul 2024

Oct 2024

Jan 2025

Apr 2025

Jul 2025

5
-Y

e
a
r 

M
e
a
s
u

re
d

 a
n

d
 P

ro
je

c
te

d
 O

rg
a
n

ic
 L

o
a
d

s

A
v
e

ra
g

e
 L

o
a

d
s

O
rg

a
n

ic
 D

e
s
ig

n
 C

a
p

a
c
it
y

M
a

x
 L

o
a

d
s

H
a

rr
is

b
u

rg
 A

d
v
a

n
c

e
d

 W
a

s
e

tw
a

te
r 

T
re

a
tm

e
n

t 
F

a
c

il
it

y
, 

P
A

0
0

2
7

1
9

7





Municipality 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025

111 343 16 286 -225 79 77 76 52 21 EDU

19,750          19,250          19,000       13,000       5,250           Flow (gpd)

EDU

-5,400 0 0 49,000 0 3,600 3,700 3,700 3,700 7,700 Flow (gpd)

EDU

500 600 -6,600 62,100 0 1,700            1,700            1,700         1,800         1,800           Flow (gpd)

0 0 0 1 8 10                  29                  4                 4                 4                  EDU

6,524            18,660          2,610         2,610         2,610           Flow (gpd)

151 38 -294 84 47 516               496               200            144            24                EDU

129,000        124,000        50,000       36,000       6,000           Flow (gpd)

24 -250 62 281 -720 70                  40                  40               40               40                EDU

12,460          7,120            7,120         7,120         7,120           Flow (gpd)

TOTAL FLOW (GPD) 173,034        174,430        84,130       64,230       30,480        
ROUNDED  UP 180,000        180,000        90,000       70,000       40,000        

NOTES:
1. Information was requested from the City of Harrisburg but was not provided.
2. Municipality calculated projected flows using 250 gpd/EDU. 
3. Actual connection information provided by municipality in units of flow with no EDU equivalent. 
4. Municipality calculated projected flows using five year average of 652 gpd/EDU.
5. Municipality calculated projected flows using 250 gpd/EDU.
6. Municipality calculated projected flows using 178 gpd/EDU. 

HARRISBURG ADVANCED WASTEWATER TREATMENT FACILITY
CONNECTIONS & PROJECTIONS

HYDRAULIC LOADING 

Swatara Township (6)      

Susquehanna Township (5)

Steelton Borough (4)

Projected Connections per Tributary Muncipality 
Chapter 94 Reports

Actual Connections per Tributary Muncipality 
Chapter 94 Reports

not providednot provided

CHAPTER 94 REPORT - 2020

City of Harrisburg (1)

Lower Paxton Township (2)

Penbrook Borough (3)

Paxtang Borough (3)

APPENDIX C 

































Facility Name: Harrisburg Advanced Wastewater Facility
Permit Number: PA 0027197

Reporting Period: 2020
POTW Name: Capital Region Water

Return to Home

Reporting Period
January 1 to December 31 of year 2020

POTW Contacts

Control Authority Name Capital Region Water

NPDES Permit No PA 0027197

Permit Issuance Date 1/1/2010

Permit Expiration Date 12/31/2014

Facility Name Harrisburg Advanced Wastewater Facility

Facility Address1 1662 S. Cameron Street, Hbg., PA  17104

Facility Address2 CRW-3003 N. Front Street

Facility City Harrisburg

Facility State PA

Facility Zip 17110

Pretreatment Contact(s) - List all Pretreatment Personnel

Name Title Email

01 Randy L. Schaffer Pretreatment Coordinator randy.schaffer@capitalregionwater.com

02

03

04

05

06

Permit Signatory Jess Rosentel

Permit Signatory Title Director Operations

Contact Phone 717-736-9742 ext. 203

Contact Email jess.rosentel@capitalregionwater.com

POTW Site Address 1662 S. Cameron Street, Hbg., PA  17104

Additional Information

/// End of Sheet



Facility Name: Harrisburg Advanced Wastewater Facility

Permit Number: PA 0027197

Reporting Period: 2020

POTW Name: Capital Region Water

POTW Information

NPDES Effluent Violations? No Parameter(s)

Date of Violations

Cause of NPDES permit violations?

Sludge Disposal Method 1 LAND APPLICATION

Sludge Disposal Method 2 LANDFILL

Sludge Disposal Method 3

Highest Treatment Level Advanced

Treatment Types

Primary Clarification? Yes Lagoon? No

Secondary Clarification? Yes Anaerobic Digestion? Yes

Activated Sludge? Yes Aerobic Digestion? No

Trickling Filter? No Chlorination? Yes

Oxidation Ditch? No Dechlorination? No

Biotowers? No UV Disinfection? No

Rotating Biological Contacts? No

Other?

POTW Design Flow (mgd) 45

POTW Actual Flow (mgd) 19.4

Total SIU Flow (mgd) 0.323

% Industrial Flow 2 %

POTW Organic (BOD) Design Capacity (lbs/day) 68257

POTW TSS Design Capacity (lbs/day) 78289

POTW Ammonia (NH3) Design Capacity (lbs/day) N/A

Actual or Estimated total Flow for 

Commercial (Non-SIU) Dischargers 5%

Additional Information

///End of Sheet

Return to Home

Biological Nutrient Reduction (BNR)

PA WQ Permit No. 2212403 dated 9/11/12 increased the Hydraulic, Organic (BOD5)and TSS capacity only.



Facility Name: Harrisburg Advanced Wastewater Facility

Permit Number: PA 0027197

Reporting Period: 2020

POTW Name: Capital Region Water

Program Implementation

Number of Permitted Industrial Users as of December 31

CIUs 1

Total SIUs 9 includes CIUs + SIUs

Other Permitted IUs 0

Zero-Discharge CIUs 0

Permitted Zero-Discharge CIUs 0

Middle-Tier CIUs 0

Non-Significant CIUs 0

SIUs with No/Expired Permit as of December 31 0

SIUs with Administratively Extended Permits >180 Days 0

Number of SIUs with current control mechanisms 9

Number of NSCIUs that have violated any pretreatment standard 0

Number of SIUs in significant non-compliance (SNC) as of December 31

CIUs Non Categorical SIUs Total SIUs

SNC Self-monitoring 0 1 1

SNC Reporting 0 1 1

SNC PT Standards 0 0 0

SNC Prohibitions 0 0 0

SNC Compliance Schedule 0 0 0

SNC Pass Through/Interference 0 0 0

SNC Other SNC Violations 0 0 0

Number of SIUs in significant non-compliance (SNC) at any time 1

Number of non-SIUs in significant non-compliance (SNC) at any time 0

Number of SIUs in SNC during the previous calendar year 0

SNC during the July to December period 1

# Permitted Non-SIUs With Unknown Compliance Status 0

# SIUs With Unknown Compliance Status 0

Does the ERP include escalating enforcement actions for SNC Yes

CIUs Non Categorical SIUs Total SIUs

Number of SIUs with compliance schedule as of December 31 0 0 0

Additional Information

///End of Sheet

Return to Home



Facility Name: Harrisburg Advanced Wastewater Facility
Permit Number: PA 0027197

Reporting Period: 2020
POTW Name: Capital Region Water

Enforcement Actions

Non-SIUs SIUs CIUs

Number of NOVs 0 1 0

Number of Formal Enforcement Actions 0 0 0

Number of different IUs with Formal Enforcement Actions 0 0 0

Number of SIUs on formal compliance schedule 0 0 0

Civil Criminal Total

Number of suits filed against SIUs 0 0 0

Non-SIUs SIUs

Number of Different IUs From Whom Penalties Were Collected 1

Total Penalties Collected 1,500$         

Number of IUs Published As Being In SNC 1 Please complete Attachment B

Additional Information

///End of Sheet

Formal actions include Administrative Orders, show cause hearings, out-of-court settlements 

that are formal settlements, termination of service, formal compliance schedules, penalty 

actions EXCEPT civil or criminal suits.

Return to Home



Facility Name: Harrisburg Advanced Wastewater Facility
Permit Number: PA 0027197

Reporting Period: 2020
POTW Name: Capital Region Water

Compliance Monitoring
Non-SIU SIU

Number of individual permits issued 0 9

Number of general permits issued 0 0

Number of inspections in the reporting year 0 18

Overview description of Non-SIU inspections 

Number of SIUs not inspected during the reporting year 0

Number of SIUs that submitted required Self-Monitoring Reports 9

Number of SIUs not sampled during the reporting year 1

Number of SIUs in SNC With Self-Monitoring Requirements That Were Not Inspected or Sampled 0

Additional Information

///End of Sheet

Return to Home

Harrisburg University had zero discharge throughout 2020 and was not sampled.



Facility Name: Harrisburg Advanced Wastewater Facility
Permit Number: PA 0027197

Reporting Period: 2020
POTW Name: Capital Region Water

Return to Home

Program Implementation - Resources

Number of Pretreatment FTEs 2

Significant Changes (+/- 20%) to The POTW's Pretreatment Program Budget or Staffing? Yes

Source of Budget Gen. Budget

Total Pretreatment Program Budget 196,420$          

Number of Jurisdictions Covered By Pretreatment Program 7

Adequate delegation in each jurisdiction? Yes

Miscellaneous Developments and Special Initiatives? Yes

Environmental Compliance Inspector is implementing a Fats, Oil and Grease (FOG) Program 

in the City of Harrisburg. 

Additional Information

///End of Sheet

Environmetal Compliance Inspector position was added in 2019.



Facility Name: Harrisburg Advanced Wastewater Facility
Permit Number: PA 0027197

Reporting Period: 2020
POTW Name: Capital Region Water

Program Implementation - Hauled Waste 

Does the POTW receive any discharges of

Receive Groundwater From Hydrocarbon Cleanup Site? No

Receive Hauled Septage (Domestic Only)? Yes

Receive Hauled Waste From Industrial Sources? No

Receive Hauled Waste From Commercial Sources? No

Receive Hauled Categorical Waste? No

Receive Hauled Grease Interceptor/Trap Waste? No

Receive Landfill Leachate? Yes

Receive CERCLA Cleanup Wastes? No

Receive Hazardous (RCRA) Waste? No As defined at 40 CFR Part 261 and delivered by truck, rail or dedicated pipeline

RV Dump Stations in Service Area? No

Receive Other Unique Waste? No

Receive Oil & Gas Waste from Stripper wells? No

If you accept any trucked or hauled waste, indicate all of the following that apply to your POTW

Legal Authority To Control Hauled Waste? Yes

POTW Issues Permits For Hauled Wastes? Yes

POTW Has A Designated Disposal Site For Hauled Wastes? Yes

POTW Controls Access At The Designated Disposal Station? Yes

POTW Uses A Manifest System To Track/Control Hauled Wastes? Yes

POTW Believes That Illegal Dumping May Be Occurring In Its Jurisdiction? No